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¥ X BT EM BL242 3.8V 2300mth 8. 74Wh
B4R Chinese
BameclSameel &3 Li-ion Battery BL242 3.8V 2300mAh 8. 74¥h
English
e R 1114090016
Sample No.
Fie ¥ s PRt e TRk FH IR
Consignor ZhuHai Coslight Battery Co.,Ltd
E 204 HEAFREARAR
Manufacturer ZhuHai Coslight Battery Co.,Ltd
Bk BEE (XTFRRANEDNRUS RARNFEFM
T/SG/AC, 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3 UNITED NATIONS “Recommendations on the TRANSPORT
Test method § paxGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Anend. 2 38.3
HEIR BAE (AFERUDENNZUS REMFETI
S 9T/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38, 3 UNITED NATIONS “Recommendations on the TRANSPOR
Criterion  de pANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38.
H I HE R R WA A SR
Appearance Black Plastics cement and plastics film shell
b sk 2014-09-02 HRAIE 8 3 2014-09-04 ~ 2014-10-08
Accepted Date Test Date
BARE FIREARRL, AR RSN vh i SRR SR T A SR BICR
Altitude simulation, Thermal test, Vibration, Shock, External short
Test Items circuit, Crush, Overcharge, Forced discharge II
£, ZELTARGCE (XRTRERREDENAZ IS RBRREFI
ST/SG/AC. 10/11/Rev. 5/Anend. 1&Amend. 2 38. b 2Kk,
BEr45#  [The sample has passed the test items of UNITED NATIONS “Recommendations on the TRANSPORT
OF DANGEROUS GOODS™ Manual of Tests and Criteria ST/SG/AC. 10/11/Rev. 5/Amend. 1&Amend. 2 38. 3.
Conclusion
X W (Date) : 2014-10-08
3 T fC B B S s {ERechargeable Single Cell Battery. AR HTITTS. T8HI MM R A4 B
#id HASE.
Comment
Fie gkt / L 4 A0, /
Consignor
Addrﬂss Post Code
sl ST v pig
Approver: Checker:
B

Title:

BB TG (Vice chief engineer)
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Name of Test Standard requirement or The ;
No. Waiis Clause Number of Standard Test Result [Conclusion| Remark
1 A E&&_ﬁ?ﬂl ; t S%ﬁﬁéndixl e 4 /
Altitude simulationsr/se/ac. 10/11/Rov. 5/Amend, L 8.3 Test T. 1 Patsed
HREE (RTAREWMERHRLY AL
b 3 ST : / /Amond. 1 38.3 A% T2 WHE 2
2 UN Manusl of Criteria Section i Arentsey o
Thermal test [cr/scrac. 1o/11/e el 1 ;-':l.r B P 4
i : e Passed
RAR CFEREDEHOLLT RBAGET
"5 M3 ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 % T3} W 3
3 < 3 UN Manual of Tests and Criteria Section See Appendix 3 & /
Vibration ST/SG/AC. 10/11/Rev. 5/Anend. 1 383 Test T.3 Bassed
AR (ATEREDEDHRRE RENFATF
P HER ST/SG/AC. 10/11/Rev. 5/Anend. | 38.3 R8¢ T.4| WLR % 4
4 UN Manual of Tests and Criteria Secticn See Appendix 4 = /
Shock ST/SG/AC. 10/11/Rev. 5/Amend. 1 38,3 Test 7.4 Passed
REERE (R TREEDERNRINE RLMELF
7 shgss Bt¥ ST/SG/AC. 10/11/Rev, 5/Amend. 1 38.3 %% T. 5 WIH# 5
2 UN Manual of Texts and Criteria Section See Appendix § &% /
External short [s7/s/ac. 10/11/Rev. S/Amond. 1 8.3 Test T.5 ek
circuit BSES
DEE (RTRERWERNORILT RIMrEE
: I #53 ST/SG/AC, 10/11/Rev. 5/Ancnd. 1hAnend. 2 38.3| RLY: %% 6
6 Civih R T8 ) y See Appendix 6 &tk /
Tus UN Manual of Tests and Criteria Section Passed
ST/SG/AC. 10/11/Rev. 5/Anend, 1&Anend. 2 38. 3 Tesy| a6
BEE (XTREBDERHRIY RENGHTF
o] 3 ST/S6/AC. 10/11/Rev. i/Ancnd. | 38,3 iR$E T.7| Wipi4 7
i/ N Manual of Tests and Criteria Section See Appendix 7 g -2 /
Overcharge ST/SG/AC. 10/11/Rev. 5/Amend, 1 18,3 Test T.7 Passed
RER (XTRAREMESHRIY 2LNRET
B 3 ST/SG/AC. 10/11/Rev, 3/Amend. 1 38.3 A% T.8 WHI% 8
8 UN Manual of and Criteria Section See Appendix 8 g -3
Forced discharge [sy/sg/ac. 10/11/iev. 5/Anend. 1 38,3 Test 1.8 Pacaid 4
IR A F IR 22°C IR 1 52%
Test Environment Ambient temperature:22°C, Ambient humidity:52%
Condition
HEAR L BN, B, il SMER. EEOE
Test It Altitude simulation, Thermal test, Vibration, Shock, Externalshort
PN o em circuis, Eoveod discharge
Subcontracted Test HaxwE | 24 AR R 511440
Condition Subcontracted | Name ARERAT Post Code
Laboratory | bk | rmwEmKi =5 UiE | e
Address B35z — Tel

‘11e 4 &£

.-
-

b 4

-
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A% 1 RBRRE LA | Al
No. Name of Test Items | A1titude simulation
e kA iRE BT Before KIE After PreT P PN
% Sample Status R¥E FRLE | AT F#% 8 /A |Mass Loss| Residual | 0§
Sample Mass ocv Mass ocv OCV | Other
No. /g A /g Y % /%  |Event
O s O 4.34 38. 221 1.34 0.00 100.00 | O
02 | et | s 430 | ar7ea | 434 0.00 | 100.00 | ©
002 | e | s 432 | 38130 | 4.32 0.00 | 10000 | O
ook | pamoeent. | smep | w88 | args | 4w 0.0 [ 100.00 | O
0] e . LY 43¢ | snmr | 4.3 0.00 9%.77 | O
006 | enrir. |lspww 434 | an78r | 4m 0.00 | 100.00 | O
07 | o o a3 4.3¢ | 37793 | 4.33 0.00 99.77 | O
08 | wwre any Hlgos | M | e | 4w 0.00 | 99.77 | O
008 | i el | 37:008 432 | 37.943 | 4.32 0.00 | 100.00 | O
00 | i ailberoe: | Sask | anaer | 4o 0.00 | 100.00 | O
U\ I‘"f'r" This space intentionally

lelt blank

&ix: Lk V-iBR DA R-aREL F-RK 0-Rieikh. RRA. ABK. RHE. ALK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage.No Venting,

No Disassembly.No Rupture & No Fire.
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A% 5 BRgE s | Rk

No. Name of Test Items | Thermal test

#ae |  mans il Befoe REE At | g ymx| saes| 2w
%5 Sample Status AE | F%LAE RE 3R /E | Mass Losy  Residual | 0%

Sample Mass ocv Mass ocV OCV  |Other
No. b N /g N 1% %  |Event
00, | i | 4.34 38.210 | 4.25 0.03 | 9793 | o
W2 ] e e | ST 4.3¢ 37.786 | 4.4 0.02 97.70 | ©
003 s | PeiBg 43 | 38121 | 4.2 0.02 | 9815 [ o
004 e v | iaTss 4,33 37. 751 4.25 0.02 98.15 | O
W5 | Gt | Verwid 4.33 37.711 4.24 0.02 97.92 | ©
008 | icoe vy s | LOTATRR 434 | 37 | 424 0.03 | 970 | o
0F | i ol | 497 103 4.33 37.785 4.24 0.02 97.92 | ©
o' | GlmEemaC | isiie 433 | 37695 | 4.24 0.02 | 9792 | O
009 e 37.943 | 432 | 3935 | 423 0.2 | 9192 | o
010 37.707 4.34 37.700 | 4.25 0.02 | 9793 | o
B f‘(ﬁi This sr(:::‘i:;::;icnali\'

&ix: L-AH V-mA D-R4e R-3RA F-RK 0-LB. LHA. AMAR. LA ALK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

¥
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A% , BRI LH | R
No. Name of Test Items | yihration
#a | mans AT Before BBE Aflr | pgimk | saes | xa
L Sample Status RE FRLE| KE FE9/E (Mass Loss| Residual | 8
Sample Mass ocv Mass ocv OCV | Other
No. /g A% /g N 1% % Event
001 S 38.210 | 4.25 38. 210 4.25 0.00 | 100.00
002 37.786 | d.24 | 37.784 4.25 0.0 | 10000 | ©
08 | er e |88 | R |i@an | s 0.0 | 100.00 | O
004 e |3t | a2 | snme | 4z 0.01 | 100.00 | ©
006 | ik nt s | | 428 37. 707 1.25 0.01 | 100.00 | O
L I e [ AL v IV R T T 0.01 | 100.00 | O
o e, | T 37.780 | 4.25 0.01 | 100.00 | ©
008 | arnmente |sem| am 37.693 4.25 0.01 | 100.00 | ©
08| i Ses | s 37.931 4.24 0.00 | 100,00 [ ©
00 | a0 | wes | ke | 498 0.00 | 100.00 | O

This space intentionally
LIF7s 3 3
A T2 Teft hlank

FiE: L-EE V- DR R-BRE oK 0-RME. RHA. AMA. LB,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

RAK.
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A5 " RERB L4 Pif
No. Name of Test Items Shock
iREAT Before REE After
MR HRRA AERK (#RLE | e
z Samile St':tus RE | ARLE| AE 78 /E | Mass Loss| Residual | IL&
e e RERE Mass | OCV | Mass ocv OCV | Other
P /g 1A% g v 1% % Event
001 | ionmanims | 38200 | 425 | 323 | 425 0.00 | 100.00 | O
002 ik 37.78 | 4.25 37.788 | 4.25 0.00 | 100.00 | O
003 38.119 | 424 | 38121 | 4.2 0.00 | 100.00 | O
004 dareed | 37.749 | 425 | sn.783 | 425 0.00 | 100.00 | ©
06 | it e | 35101 | dgs | anme | ass 0.00 | 100.00 | O
00 | ionniy aoin | BoTE |48 | snam | ez 0.00 | 100.00 | ©
007 | - om0 | 4 37.785 |  4.25 0.00 100.00 | ©
008 | e nn e o 7imes | 4os 37.694 | 4.25 0.00 100.00 | ©
009 | o anan el aroar | ame el wrem b o 0.00 | 100.00 | O
YA TS & - e ¢
010 | yovrutty dareed | 37.696 | 4.25 | 37699 | 425 0.00 | 100.00 | O
L}(—Fx‘ Ihis sp:]:::.- IZ;;:;iu(m”_\'

No Disassembly,No Rupture & No Fire.

ik L33 V=R DRI R-EL P-Ak 0-Zigi. %
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-N

WA, AR, RAE. AKX,

0 Leakage,No Venting,

i\ e 2 \ VX S

Nel
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5% ; BBIE 2 H s

No. i Name of Test Items External short circuit
Hats HaRs AR Lad AR Py Ty
Sample No. Sample Status M. Externfl%Temperature Other Event

001 xs\:agﬁxﬁ :Ll;l:%u'ed 59, 2

002 L Futty saprge 5.7 0

ous 1&"1%[; 1y iliws-l 30 9

o4 méqﬁ? fﬁged o4 9

o c&ccggﬁ? fﬁiged 5042 9

006 L Fulls chass 5.9 0

007 10X Pt comrgeq i a

o0g 10 Futly cbrges .9 0

009 LOC Fults ahages %.8 0

010 LY oty e 5.2 0
LTFER This space intenticnally left

blank

&z AR R-RE F-RK 0-AMIA. RAK. AL,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly.No Fire & No Rupture.

N e 2

Ve il e
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AFe § BBRE L A PFE
No Name of Test Items Crush
i = -4
WAtk s MR e RHng
Sample No. Sample Status AT ern’a-c SO)pepanis Other Event
1CYC S0%E &
o 1CYC 50% Capacity 23.8 Y
ICYC 50%% &
Y 1CYC 50% Capacity 23.8 0
. 10YC S0%FER 9
013 1CYC 50% Capacity 23.8 O
014 SC ol 23.7 0
015 o 23.7 0
BLF %l This space intentionally left blank|

ik D-FRAR F-ATk O-FARAR. RALK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

v

| TR

-
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As y BERBLHE | igHd
No. Name of Test [tems Overcharge
Has5 MR A Fleq %
Sample No. Sample Status Other Event
016 : o]
017 (0]
018 ; 0o
Fully charged
019 ICYCFE TR 0
1CYC Fully charged
020 B o 0
50CY L1y charged
021 S0CYCERTed 0
& 50CYC Fully charged
092 B0CYCE AT 0
i 50CYC Fully charged
023 S0CYCTEA el fo)
SOCYC Fully charged
UF%E This space intentionally left blank

$iz: DRk F-ROK 0-RffiR. RAX,

Note: D-Disassembly F-Fire O-No Disassembly & No Fire,
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A5 8 IR B 44k i e
No. Name of Test Items Forced discharge
H k5 HBRA
Sample No. Sample Status -}H&.Iﬂ.lﬁ
Other Event

024 10%C Pully iacpeged 0
025 1CYC II“Sx}'lcfiL:(c?arged 0
0% i1 Fully siseh 0
021 1ICYC i."(u‘vlcl}_\_':;:sdlm'ggd O
028 1CYC f:fl%iﬁ:{imm o

S,
029 1CYC lf-‘ixllclyyc%ifcfaz'ged 0
030 1cC lrcuxf*’t /fiﬁ:(cﬁz‘ged %)
031 1CYC li’?:ffﬁi:lirgd o

CYC A
032 1CYC lE-Lu)lrliL :i“:criliu'sc-d 0

=
033 1CYC lf’cllxyl(.lf\!::;iﬁfarged 0
b .acc'frfmpcﬁcl?::iiﬁwgea 0
035 500'(??5??1&‘&“104] 0
036 5OEYC5?-23}i;f§i§f;z-ged 0
o7 S00KC Fully stshmrged 0
S0CYC= 47

038 50('Y:§ﬁf§iﬁrirged o
039 50(.‘1'[‘53?:‘1‘.1(;?3:&‘:21‘5'6(1 0
90 socs’(?iii;(-lfihziz-gezl 0
041 a')UC‘!('5 iﬁ?ﬁiﬁjﬁiﬁnged 0
042 SOC\:L:-?El‘ilebifxlgea 0
043 S(J[“:'Csci’(jz\ lc‘}:—: ?J:b:ilréa:gu d 0

BiE: DMK F-AZk 0-AAE. RAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

V4

fan\
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Battery

pacity: 2300mAh/8.74Wh
lage:3.8V ===
ited Charge Voltage:4 35—
‘GBIT 18287-2013

o 0} OZOCOVOQWDLWN

Hil“l”lh\l U‘\\\y\l\ll\'\\'\k\\\\\\\\w\\ &
|

imm&me\m\\wun

or 09 09 o!z 08 osOQlot o op op 0? [ i
| \\\

. \\\\\\\\\ \\\\\\\\\\\




Manufacturer:
Zhuhai Coslight Battery Co., Ltd.

Address: N0.209, Zhufeng Road, Xinqing Science and Technology Park, Doumen District, Zhuhai City,
Guangdong, P.R. China

Telephone: 0086-756-6199908
Website: www.cncoslight.com

Email: Steven_liu@cncoslight.com



Test Laboratory:

Shanghai Research Institute Of Chemical Industry Testing Co., Ltd.
Address: No. 345 East Yunling Road, Putuo, Shanghai, China 200062
Telephone: 86-21-31765555

Website: www.ghs.cn

Email: zmh@ghs.cn



